Model Number:
Mac Allister M5MT36-LI

b

/|

y 2

P
fo
/e

36V Multi-Tool

Parts Manual



Exploded Diagram

Electric circuit

Parts List
Part ID Apelson PN MPN | Part Description Qty
1 70072819 70072819 | NUT 1
2 70072820 70072820 | NUT SHIELD 1
3 70072821 70072821 | FLANG SPINDLE 2
4 70072822 70072822 | BLADE BRUSH 3 TOOTH 1
5 70072823 70072823 | KIT, STRING HEAD 1
6 70072824 70072824 | RING 1
7 70072825 70072825 | HOLDER 1
8 70072826 70072826 | SCREW M5X15 1
9 70072827 70072827 | SCREW M6X25 1
10 70072828 70072828 | GUARD 1
11 70072829 70072829 | SCREW M6X20 1
12 70072830 70072830 | PRESS PLATE 1
13 70072831 70072831 | PIPE FRONT 3
14 70072832 70072832 | SHIELD 1
15 70072833 70072833 | KIT, KNIFE 1
16 70072834 70072834 | SELF TAPPING SCREW ST5x17 2
17 70072835 70072835 | CONNECT TUBE 2
18 70072836 70072836 | KNOB 2




19 70072837 70072837 | SCREW M6X6 2

20 70072838 70072838 | BOLT 2

21 70072839 70072839 | HANDLE ASY 1

22 70072845 70072845 | SCREW 1

23 70072846 70072846 | HAMESS RING 1

24 70072847 70072847 | SCREW M5X8 1

25 70072848 70072848 | PIPE BACK 1

26 70072849 70072849 | HANDLE 1

27 70072850 70072850 | SPRING 1

28 70072851 70072851 | SELF TAPPING SCREW ST2.9x10 2

29 70072852 70072852 | SWITCH 1

30 70072853 70072853 | PIN 1

31 70072854 70072854 | LOCK-OFF SWITCH 1

32 70072855 70072855 | SPRING 1

33 70072856 70072856 | SWITCH TRIGGER 1

34 70072857 70072857 | POLE HEDGE TRIMMER 1

35 70072858 70072858 | POLE SAW 1

36 70072859 70072859 | PIPE MIDDLE 1

37 70072860 70072860 | SCREW ST3.9X16.2 20

38 70072861 70072861 | RIGHT COVER 1

39 70072862 70072862 | MOTOR ASY 1

40 70072870 70072870 | TERMINAL 5

41 70072871 70072871 | CONTROL PANEL 1

42 70072872 70072872 | ELECTRODE HOLDER 1

43 70072873 70072873 | WIREWAY 2

50 70068740 70068740 | BATTERY - 36V 4000mAh - MDVB36-4 1

51 70072874 70072874 | SHOUKDER GIRDLE 1

52 70072875 70072875 | CHAIN BAR 1

53 70072876 70072876 | CHAIN 1

54 70072877 70072877 | WRENCH 1

55 70072878 70072878 | ROD 1

56 70072879 70072879 | SCREWDRIVER 1

57 70072880 70072880 | ALLEN WRENCH 1

58 70068739 70068739 | CHARGER - MFC36 1

101 70072955 70072955 | SHIELD ASSEMBLY 1
21-1 70072840 70072840 | SCREW 4
21-2 70072841 70072841 | UP HANDLE 1
21-3 70072842 70072842 | P-HANDLE DAMPING RING 1
21-4 70072843 70072843 | DOWN HANDLE 1
21-5 70072844 70072844 | NUT 4
39-1 70072863 70072863 | GEAR BOX LID 1
39-10 70072868 70072868 | GUIDE FAN1 1
39-12 70072869 70072869 | GUIDE FAN2 1
39-4 70072864 70072864 | GEARSET 1
39-7 70072865 70072865 | BOLT 2
39-8 70072866 70072866 | GEAR BOX 1
39-9 70072867 70072867 | MOTOR SET 1




